

March 10, 2026

TO: RECOVER-TLC Low-Dose Naltrexone (LDN) Treatment Trial

We at the Patient-Led Research Collaborative are writing in response to RECOVER-TLC Low-Dose Naltrexone (LDN) Treatment Trial [decision to retain](#) dosage and titration schedule, despite public feedback strongly recommending adjustments. As patients, our collective lived experience starting on and titrating up medications shows that people with Long COVID and myalgic encephalomyelitis/chronic fatigue syndrome (ME/CFS) are more likely to be sensitive to medication. Our experience is also supported by ME/CFS clinician and expert consensus which recommends that medications should be initiated at lower dosages and slowly titrated up to avoid triggering drug sensitivities. [1–4] In pediatric patients, the recommended starting dose is $\frac{1}{4}$ to $\frac{1}{2}$ the lowest therapeutic dose.[5] Research on medication sensitivity and tolerance in Long COVID and ME/CFS remains scarce, but the limited studies available suggest that drug intolerance is prevalent in these patient populations.[6] In a survey of 1309 people with ME/CFS, 16% of men and 24.8% of women reported drug allergies.[7]

It's been hypothesized that chronic inflammation in Long COVID slows down medication clearance, affecting tolerability and safety.[8] Emerging research has also identified altered cellular energy metabolism in Long COVID and ME/CFS patients,[9,10] which can be associated with changes in drug metabolism. These observations are consistent with patients' lived experience suggesting that people with Long COVID and ME/CFS metabolize compounds at different rates than other patient populations. This has been the case for LDN; over the past five years people in our communities have started taking LDN and have frequently reported needing to be on very low-dose naltrexone (0.1-0.5 mg) due to side effects, and with significant patient-to-patient variation in the time between titration doses and maximum therapeutic dose. Common side effects include insomnia, headaches, gastrointestinal problems, and vivid dreams. These side effects are most frequently reported when patients start on a dose that is too high for them, or titrate up too quickly. Anecdotally, patient reports of LDN cessation due to severe insomnia are common; sleep disturbances in Long COVID and ME/CFS can worsen post-exertional malaise (PEM) and lead to a 'crash' (a severe symptom exacerbation). These side effects can be abrogated by 1) starting at a lower medication dose than the currently proposed 1.5 mg, and 2) titrating the dose up more slowly. Some adult patients cannot tolerate the "full" 4.5 mg LDN dosage, yet experience significant positive effects from doses no higher than 1 mg/day. A retrospective review of 59 adult Long COVID patients on LDN doses 0.5-6mg (median of 2mg) reported no correlation between dosage and symptom scores, even though taking LDN was associated with symptom improvement.[11] This suggests patient-to-patient variation in what constitutes clinically meaningful doses.

Notably, even adult patients with [other conditions are generally recommended](#) starting doses lower than the 1.5 mg/day proposed in RECOVER-TLC pediatric LDN trial. It has been reported that severely ill adults with ME/CFS are more likely to experience LDN side effects, and thus lower starting doses are preferred.[12] Clinicians experienced in prescribing LDN for

people with ME/CFS and rheumatological conditions have noted that when side-effects do occur, lower doses are better tolerated, and a ‘low and slow’ titration regiment starting at 0.1 mg/day is advised.[13,14] The [LDN research trust](#) recommends the following dose titration for post-viral illnesses: “*Start slow and build up slowly: 0.5-1mg daily for 14 days increasing by 0.5 to 1mg every 2 weeks until at 4.5mg or highest tolerated dose. [...] Children under 40kg - 0.1mg / kg start at 0.1mg and increase over a period of 4 weeks to calculated dose. Children > 40kg—treat as adult.*” Starting at 0.5 mg, patients >40kg can begin taking a single capsule daily containing a 0.5 mg dose and increase this to 3x daily. Once the dose is stable at 1.5 mg, capsule size can increase to 1.5 mg. From here, the dose can again be increased to 3x daily until the 4.5mg dose is achieved, or can stop at the maximal dose tolerated by each patient. This allows the study to compound capsules at 0.5 and 1.5 mg for adults and pediatric participants over 40kg. This formulation strategy should be feasible to scale throughout the clinical trial.

We applaud RECOVER for targeting LDN as a treatment for Long COVID and for including children in this clinical trial. Many Long COVID patients have described LDN as ‘life-changing’-- but there are still too many barriers to getting a prescription, especially for children and teenagers. However, without careful attention to the medication dosage, the results of this trial may be murky and drop-out rates may be high, and its benefit to the patient community will be minimized. We strongly recommend the RECOVER-TLC pediatric LDN trial to use the dose titration regimen recommended by the [LDN research trust](#). We believe this recommendation is feasible and is the safest and most effective for the pediatric population and will help retain participants through trial completion. A recent preprint study of LDN in children and adolescents with Long COVID that started a treatment regimen at 1.5 mg had a 25% rate of medication discontinuation attributed to side effects.[15] Starting at a lower dose and slowly titrating up will help understand whether and how patient subgroups differ in maximum dose tolerated, advancing our understanding of LDN mode of action and disease-causing mechanisms, and providing extremely valuable information to clinicians about how to dose LDN in pediatric populations for maximum benefit.

If you have any questions or would like to further discuss the recommendations made here, please reach out to us at team@patientledresearch.com.

References:

1. Bateman L, Basted AC, Bonilla HF, Chheda BV, Chu L, Curtin JM, et al. Myalgic Encephalomyelitis/Chronic Fatigue Syndrome: Essentials of Diagnosis and Management. *Mayo Clin Proc.* 2021;96: 2861–2878.
2. Grach SL, Seltzer J, Chon TY, Ganesh R. Diagnosis and Management of Myalgic Encephalomyelitis/Chronic Fatigue Syndrome. *Mayo Clin Proc.* 2023;98: 1544–1551.
3. Nacul L, Authier FJ, Scheibenbogen C, Lorusso L, Helland IB, Martin JA, et al. European Network on Myalgic Encephalomyelitis/Chronic Fatigue Syndrome (EUROMENE): Expert Consensus on the Diagnosis, Service Provision, and Care of People with ME/CFS in

- Europe. *Medicina (Kaunas)*. 2021;57. doi:10.3390/medicina57050510
4. Montoya JG, Dowell TG, Mooney AE, Dimmock ME, Chu L. Caring for the Patient with Severe or Very Severe Myalgic Encephalomyelitis/Chronic Fatigue Syndrome. *Healthcare (Basel)*. 2021;9. doi:10.3390/healthcare9101331
 5. Rowe PC, Underhill RA, Friedman KJ, Gurwitt A, Medow MS, Schwartz MS, et al. Myalgic Encephalomyelitis/Chronic Fatigue Syndrome Diagnosis and Management in Young People: A Primer. *Front Pediatr*. 2017;5: 121.
 6. Bansal AS. Investigating unexplained fatigue in general practice with a particular focus on CFS/ME. *BMC Family Practice*. 2016;17: 81.
 7. Diferencias de género en pacientes con síndrome de fatiga crónica. *Reumatología Clínica*. 2016;12: 72–77.
 8. Ceban F, Subramaniapillai M, Rosenblat JD, Mansur RB, McIntyre RS. Can COVID-19 have a clinically significant effect on drug metabolism? *Expert Opin Drug Saf*. 2023;22: 1–3.
 9. Heng B, Gunasegaran B, Krishnamurthy S, Bustamante S, Pires AS, Chow S, et al. Mapping the complexity of ME/CFS: Evidence for abnormal energy metabolism, altered immune profile, and vascular dysfunction. *Cell Rep Med*. 2025;6: 102514.
 10. Shankar V, Wilhelmy J, Curtis EJ, Michael B, Cervantes L, Mallajosyula V, et al. Oxidative stress is a shared characteristic of ME/CFS and Long COVID. *Proc Natl Acad Sci U S A*. 2025;122: e2426564122.
 11. Low-dose naltrexone use for the management of post-acute sequelae of COVID-19. *International Immunopharmacology*. 2023;124: 110966.
 12. Polo O, Pesonen P, Tuominen E. Low-dose naltrexone in the treatment of myalgic encephalomyelitis/chronic fatigue syndrome (ME/CFS). *Fatigue*. 2019;7: 207–217.
 13. Marcus NJ, Robbins L, Araki A, Gracely EJ, Theoharides TC. Effective Doses of Low-Dose Naltrexone for Chronic Pain - An Observational Study. *J Pain Res*. 2024;17: 1273–1284.
 14. Melanie H. Exploring the Potential of Low Dose Naltrexone (LDN) for ME/CFS and Beyond. In: Bateman Horne Center [Internet]. 19 Sep 2024 [cited 3 Mar 2026]. Available: <https://batemanhornecenter.org/exploring-the-potential-of-low-dose-naltrexone-for-me-cfs/>
 15. Villatoro C, Yonts AB, Barter T, Mohandas S, Malone LA. Low dose naltrexone prescribing practices for children and adolescents with long COVID. *medRxiv*. medRxiv; 2026. doi:10.64898/2026.02.20.26346719